M-TB6090-FR02-01

W TOME] & # 5 9

The Engine Specialist  INSTALLATION MANUAL

[EXPRENIE] /1]

INVFHIZIANITS—FYh
FULL TITANIUM MUFFLER KIT

BE

APPLICATION FORD FOCUS ST 2013-2018
mE

PART NUMBER TB6090-FRO2A

BR / INDEX

r

P2 HAFE ] [Pll English]

&

ORI REEZSEV EFVREE, FTELHONESTEVET,
CTERRTICCDERAE Z SBFTHDIZELBEL KIS,
BHHOAREHICHDEEBIBFRICAUIICREL TS L,
HAEICEMN TV ERREIB I T,
BEBEA-N-OFITIIEBEEENVE(CRDET  ABEEDETHELKLES L,

TEBMERICLOBENECIHE ., BHTREEZEVNMIFTOT,
HENUHTT AZE W,

IRFEERR DI 22N BB A RAEEZB TEBRNASELILE .

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




ERERABAE TROSE HMEASHOTUIHTHEEE.

@ @
IR AIATA ZFR X>I\1TB
[FtREE 1 EtRZE |1
HamE TB6091-FR0O2A-01 HRmE |TB6091-FRO2A-02
'
- .\ :
® — . 4 @
E=X XLYIN1TFC ZFR ALY -
EIRERE 1 EfREE |1
B anan TB6091-FR02A-03 B TB6091-FR0O2A-04
[ )
e | § A——— T p——
) - &
o - ®
E=X AL H-)UR ZFR AL SRS -0152
EIRERE 1 EfREE |1
B anan TB6091-FR02A-05 B PB609B-SBR0O1
@
¥R HAZwh 763-2-105 g2 HAZwh 80-2-105
ERERE 1 EEEEE (1
HRRE PB6150-FGK35 HPmE |PB6150-FGKO1
T,
Y ™
h'. 1 i
G2y HARTYE 635-2-99 ZFR D35> FINUR 79-85
FEIRE = 1 EiREE (2
i PB6150-FGK36 HamE |PB6150-MCB0O1




ERERABAE TROSE HMEASHOTUIHTHEEE.

B
ﬁ-‘
@ ®@ _
SR 270> 2 I5>TRILs M10*P1.25 35mm
[FEiRER= 4 FEEE |4
BHRHE  |PB609B-SPRO1 HREE |PB6150-FBT02
B
ﬁ-‘
®
2R J5>3Fwh M10*P1.25 &FR J5>RILs M8*P1.25 25mm
[FtREE 4 [FEREE |1
HRPHEE  |PB6150-FNT02 HR&EE |PB6150-FBTO1
A
E2Ya0 J5 37wk M8*P1.25 2 A/FE>Y—=755 M18*P1.5
ElEEE 1 FEiREE (1
HPEHE  |PB6150-FNTO1 HR&E |PB6150-0SB01
@
2 v vy— M18-1.0 A0 YOV RLT1-H— ver.2 ®115
ElEEE 1 FEREE (1
E PB6150-CUWO01 Tvh@E |PB609B-INS04
[
e ZFR =
PB609B-INS04-01 |[X/>LF71—H— 1
PB609B-INS04-02 [HJLF1—H— 1
PB6150-BBT01 RI>RILS M6*P1.0 3
© PB6150-FNT12 J5>3Fyh M6*P1.0 |3
PB6150-FBT13 J75>TILs M6*P1.0 1
2R 6MAL>F
BIEEE 1
HRPHEE  |PB609B-HDTO1




| nﬂﬂﬂﬁﬁﬁ FiRDERS - HED RO TVBIIHERCEE L,

st ' r——— _
ExpRERE BOLT-SMOOTH-PASTE Il '_ [_y’ v ,_ ﬂ
@ @
G240 RV RRL—ZR-Z b =i TOMEIT>JL A
EtREE 1 ERSE (1
Hnm#E PB6150-BSP0O1 Hmm#E |TES01A-0000A

ll’ TOres

he Engine Specialisf

@ )
E30 51> ZTL—hIL—1 E30 TOMEIZTvh— 2 S
ERgE |1 EtREE (2
ET TE401A-0000A BRR%E [1G201D-0000A

.| EATorrey | pEnIEl

G240 TOMEIZTvh— 2 M BN TOMEIRTYA— B S
EtREE 2 EiREE |2
HRm#E  |TG201B-0000A Hmm#E |TG201D-0000B

.| GEpEEEE |,

G2y TOMEIZTYh— H M £ ENEREAE (AE)
EiREE 2 ERgE |1
H i TG201B-0000B B M-TB6090-FRO2#




BfHERICBERT R

m IDPVEFTE—R m NLILSF n BHEERSE m J\>RRUL
m ALY - m 24— RJL-©6.5mmRIJL m RFEER

AN axm

B COENGHBIZ R RICEDAIFEEEICOVTEESDEBDTY,
EEREOEZEPFIECOVWTIEIREHEEA—T—RITORREES 2 CHERZEV,
AR BIEFERIEIERTT . T—FYMNEDLNE TRV ESEENIEIBAI TERL TS,
ARRBOEDHFFEEOEESIRIBE T, BI82H BT HTo TS,
BEIREELUNMDTIERED DSV KBEEB LV, ISR IBT3ENIHDET .

AEROMOMF L BERZEPRORBOMCRISE NIRRT, BIBRNZMRRNT
22V ARBBIV, ISV EBIEITZENNHDETS .

m ARSBEEDMIIZMRCE. BYRTE., REEZEBUTIZE.
CERICBSRVEFTNORIDEIRTY,

A\ 2

B ABBORMHHIIOSUELY, IFY-A N AT LN DITHRRRETITO TS,

BB RTE(CKDEEM OIS - KEHHECBEIREMED, - RIOEMAEENB LA
TnD'e oz, HEBMERROEDTFEHERITITOTIZE N,

-

[

B0

1. #MIET+Y —-ZAYI5—DOERDSL

A CCTRHBIDDFHBFIRTY . REPOFHBIRE AL I BMEEZEZSIRU WL,

1. NYFY—AF RmFEEDI T
2. TL—2N\-%E05 S,

3. XI5-%tErd 3.
COFEIER TS~ (3 DUE - ZHBIECOTVE T VIR SICEDA I (CRUTOHTIL— LN T RBNHDETOT,
YB35 E2RBHLET. (TRESECHIRIL T, )

ZOBOTHIRRL TR,

4. XJ5-%HD5 T,



2. YO RLFT1-H—

O33R OMI

AHRBIMBOYIYRLT1-Y % EATBEICLD. FE%3RMECHEI B ENMERFT.

STANDARD QUIET MODE 1 QUIET MODE 2
& O eGP
%/ V) ;
HHER HHER
ZOFFCERVERITET, TOFFEFTCERVELIFET. HIBININIBETT,
AN =

B F—)LIYRICEHSDNUHEDIF T L5 PRHNTOEI A, MODE 20DRET I EAEh 31545,
B TRMIEHEEZSZ(OEMIZMRL T BRCHYY RLF1-Y—&BELTUEEW,
128, MODE 1DRRETIFZOFEEATEFIN BINTZITIETINRECTERVELITEY .

-
=

A

[

u ZOMIZ{TROBRMEE. BBRORBICEDEE  FRERAEEIN RSN HDET .
u Ffe, BAL oY —F - IV ROER - BRI ECIBREN BDET .

u FEQBEENREZBEICMIZITRS.

1. BALYB BRI ABBRVLSICIIRE TIRET B,

2. T I RRELDEAETD SV TV IEB I FEER T 2.

(B#{E15mm)

3. YUY RLT 1Y BKELAHTIB T -2 —F27 93, (25F)

4. BERZADE, RIZMILIM6 - T30 3Ty MO THIY RLT1-Y—%2EEI 3.
COBF, FoICCEVIAFNTVSN, B2 RLT 1Y —RAIBENEAEE

(15mmi2E) (C&HaH\ BERFCHER T 3.

(REX-FIIMEBRSRR)

XINTZRILIM6, T5>Fy hMEfEF.




RSHII—FIE
F— NI NEENSOBDH TS (BEE15Smm / HUEHS)

YUY RLF1-Y—%{R{T

YIYRLF1—3— 0RO ES 5 —

YOV RLF1—-Y—DHMIEERE (@momireyy— 15— I KEEH515mm)

N\\\‘\*\\\\“‘\f
- ALY ‘Er
ROV N ‘g\ \\\;‘(\\\\\\\\\\\\\\\\\\\N\
L TS \\\\\\\‘\\‘\
i \\\\\\\\\
A
A

5. E2A-RULCTR—F2T O H-([CTFREDHIT B,

6. TNTLRIFNIED6.5mmIZE (MEMRILIMIAZHAR) (CTRBIIIIEITS,
7. INTUIARILRRISRTZ NIV M6 - D52 23y AMEZEIDAT IS, BIET 3.

8. BE. YUY RLT1-Y—TIiBEMHRL. 35PTEEEAKC GBI IZITRS,
9. RTONRBIMIHET#. T-II>RBELUTIYRLT1-H—-0)\UED%EFTS,

10. tID#ERRET B,




3. TOMEIFSZUANIS—OERD{F}

[BEPROFEMER)
EREPROREEFE TROEITY,

<#v NEIHRER & E B EFREHET MLO>

O[X1> )4 TA ®(RT)Y

@ X1>)\1TB @|75>TRIV s M10*P1.25 35mm

B X1>I\17C @|75>3FYbM10 [34.3~39.2N.m(3.5~4.0kgf-m)]

@yAL Y- ®@|J5>TRILS M8*P1.25 25mm

GBIy —=)UR ®@|(J5>Fyh M8  [19.6~28.4N.m(2.0~2.9kgf-m)]

®|HAL>Y—I\U RS- d152 ®|A/FE>Y—F545 [40.0~50.0N.m(4.1~5.7kgf-m)]

@ HRAIvk 763-2-105 ®|EAIvS+— M18-1.0
XABIEAD> N TEDIEFIH Ay 635-2-99%FH| |@[UI>RLT1—8— ver.2 ®115

ARk 80-2-105 ARY>RILS M6*P1.0

©|935>F)INR 79-85 [25.0N.m(2.55kgf-m)] J5>3Fyh M6 [7.8~11.8N.m(0.8~1.2kgf-m)]

(EREFIH]

X EIRCEBENZEPDCFFHTEPEBZR LT Bt ABOMRIL MR A—ZR-Z MR TREL,

1. MY TA(LEREO)2MEOIF SRV IMI0(ERD@)E. T5>2Fy MM10( LRQ@) 2 ERUREH 3 2.
COBy, ZIAZBD) A TR by ) (= h E A B ESITERDAS S 2,

XABARTYS (ERO)ERA.

2. MY TB(LR@)CIFTNY R(LR@)&EBL. &)\ TORTVI IV IRIBNFATITRBLIIC
XV ATA(LRO)CEVIAS, RBFHCRIS—/\DH—(CEOH33.




3. A VI TC(LHQ) R IHEHD L (SBL. ABOIS>TMILIMMI0(LERD)E, T7>2FyM10( LER®@)ZERL
XA TBLIEHTS B
XABARTYS (ER®)ERA.

COVEEEDBR, XA >)\{ TCeEIEBID_L(SBLIBVMBER. TROD/\-2HFTENATZERDEILPIRDET,

4. AL —(LE@)CH5 TN K ERO)EEL. RIS I MBI FATCRBEI, 3>/ TCCHEUAS.
A HALIH-ASSYOTL A~ W E FI(BES AL TR,
5. HAL Y- R(EE®)CHAL S -/t K5)T—(LEO B, YL Y- SE BB SOERUAIS,
BAL A —ETHY - RN A~ (BB,
% ISV URLIME (EE®) -J5>Y3viMe (LE@) A,

6. BEBOIVT SV AISERBURHSEIAINSIRICAREDEIT I,

SN J5SFwM10869) (HE®@) [34.3~39.2N.m(3.5~4.0kgf-m)]
553 TN R8BS (B1E®) [25.0N.m(2.55kgf-m)]
I5>5Fy NMBERSY (ATE®) [19.6~28.4N.m(2.0~2.9kgf-m)]

7. MU ATRUBAL Y- 0OEECI T (L HO)2EOH132.

VAN
=
m BREEEDIVTSVAP, FHEORVEEHERL THSARHHEITOTIE,

BE EIEAREICEOTDRIVIITZANMESNBSSE. REBOEDIRIL M
B, RRBOEBIVT T2 AEERUILE . AHHHL T,

B YIS ([CHDRBREMIBUARETHEAISL. BNLRETOREERDES,
B33, I BRAEEITOTIEE W,

B - ERIRIRCED, BEDEPaRICAENRA RN HDET,
WE(CBU. BRI REZITOTIEW,

8. XU\ TACA/FE Y —T5J ( LR®) 2B 3.
% Dy v—(RIE®)EM.

#IhLY [40.0~50.0N.m(4.1~5.7kgf-m)]



9. BE(LEU. YUY RLT1—H—( LH®@)DEIZITI,

% RFRLEME (RTE®) J5>2Fvh M6 (RTE®) EH.

<gwRLI>
RI>RILEME [(7.8~11.8N.m(0.8~1.2kgf-m)]

AN\ ==
[ =]
B HUURLT1-Y—-2EOMIITEEE. EREITETODRVTIZEN,
ERRIEIEORIREENHDFET
B HOORLFTI1-—H—-0OEL. YIS TIRRETIT TEE L,

IR

10. Ny7)—1F RImFEEDAI3,

4. RO IR DHEER

1. RECTFEN BV, BEHZEI 3.
2. IVSURIREIL. 74 RUZID5#2500rpmizE £ CRERZ E IS EFEFNIRVNHERT 3.

3. HE#ziTV\ BEEHIPERESNIDUVNMERT S,
-3

A ms

B EHPTHNGIEEREDR T, EISRMEEUSIEDRRE R0, FERIFESEIC
T TIZEL,

[

B HERIRND®HBE. HREDR TR RICL 2B LRI REERDEIRTY .
B ETRCEEZRUCSEEESCETEZRIEL. BEREITo TS,
B ZOBTEEZITIBEE. IFV AN AT AN DB RTARETITOTUZE L,

n BROPFEESENECTVBBEER IDI eBIInEIE s EPIEEIEEEMKIEL.
FERICHED TS L,

A zm
II =R
B AREESULR. ElRCLOTIIO I A ECARER NG IEENHDET .
EEBRIE IO yT ) EHERL. BBLEU TENSOB YT > I 21T TS,



KIT CONTENTS check to ensure all the following items are included in this kit.

®
PART MAIN PIPE A PART MAIN PIPE B
QTy. 1 QTY. 1
PART No. |TB6091-FR02A-01 PART No. |[TB6091-FR02A-02

©® i SRS » @
PART MAIN PIPE C PART SILENCER
QTy. 1 QTY. 1
PART No. [TB6091-FRO2A-03 PART No. [TB6091-FR02A-04
A ¢ —p—
_ b
® - ®
PART SILENCER BAND PART SILENCER BAND RUBBER ®152
QTy. 1 QTY. 1
PART No. [TB6091-FRO2A-05 PART No. |[PB609B-SBRO1
@
PART GASKET 763-2-105 PART GASKET 80-2-105
QTY. 1 QTY. 1
PART No. [PB6150-FGK35 PART No. [PB6150-FGK01
T
il ™,
— i’ ;
© \—/
PART GASKET 635-2-99 PART CLAMP BAND 79-85
QTy. 1 QTY. 2
PART No. [PB6150-FGK36 PART No. [PB6150-MCB01




KIT CONTENTS check to ensure all the following items are included in this kit.

A
TTATEIARRARRRRRRIRARY w [
@ ®@
PART SPRING PART FLANGE BOLT M10*P1.25 35mm
QTY. 4 QTY. 4
PART No. [PB609B-SPRO1 PART No. [PB6150-FBT02
A
el
(B)
PART FLANGE NUT M10*P1.25 PART FLANGE BOLT M8*P1.25 25mm
QTy. 4 QTY. 1
PART No. [PB6150-FNT02 PART No. |PB6150-FBTO01
® ®
PART FLANGE NUT M8*P1.25 PART A/F SENSOR PLUG M18*P1.5
QTY. 1 QTY. 1
PART No. [PB6150-FNTO1 PART No. [PB6150-0SB01
( ) fip -
@ e
PART COPPER WASHER M18-1.0 PART SOUND REDUCER ver.2 115
QTY. 1 QTY. 1
PART No. [PB6150-CUWO1 PART No. [PB609B-INS04
CONTENTS
PART No. PART QTY.
PB609B-INS04-01 |MAIN REDUCER 1
PB609B-INS04-02 [SUB REDUCER 1
PB6150-BBTO1 BUTTON BOLT 3
M6+*P1.0
PB6150-FNT12 FLANGE NUT 3
M6*P1.0
PART HEX KEY PB6150-FBT13 FLANGE BOLT 1
QTY. 1 M6*P1.0
PART No. [PB609B-HDTO1




KIT CONTENTS check to ensure all the following items are included in this kit.

_— _
ExpEEnE BOLT-SMOOTH-PASTE 77 ; oy | — 7
@ @ [ ..a;‘J_
PART BOLT SMOOTH PASTE PART TOMEI EMBLEM
QTy. 1 QTY. 1
PART No. |PB6150-BSPO1 PART No. [TE501A-0000A
@ @ he Engine Specialist
PART LICENSE PLATE FRAME PART TOMEI STICKER BLACK S
QTy. 1 QTY. 2
PART No. [TE401A-0000A PART No. [TG201D-0000A
y __J
A TOrES [Te
@ The Engine Specialist @
PART TOMEI STICKER BLACK M PART TOMEI STICKER WHITE S
QTY. 2 QTY. 2
PART No. [TG201B-0000A PART No. [TG201D-00008
eI S,
) @
PART TOMEI STICKER WHITE M PART MANUAL
QTY. 2 QTY. 1
PART No. |TG201B-0000B PART No. [M-TB6090-FRO2#




REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ® Torque wrench m Official servicing manual
m Reciprocating Saw m Hand Drill m Center Drill and ®6.5mm Drill Bit ~ m Safety Gear

A CAUTION

B The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

This product is intended for motorsport/competition use and should NOT be used on public roads.
This product should be installed by a trained professional in a well-equipped workshop.

Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

A WARNING

m  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

This manual only provides basic instructions. For more details, please refer to the vehicle's
official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the brace bar.

3. Cut the muffler off.
The OEM Ford Focus ST exhaust is a one piece exhaust system.
To the remove the exhaust system without cutting it, the rear subframe of the car has to come off.
Pleaser refer to the picture to see where the cut the exhaust.

AN
R

Cut around here.

4. Take off the exhaust.



2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
B
[

Reference bolt hole Reference bolt hole

Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/\ WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

m This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION
m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.




MARKING THE ADDITIONAL
BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole
(Std. 15mm. Actual measurement recommended) .

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.

—_—

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

e
Vi
. g \
LA Y v \\h\“\ -
R, ﬁ\\\\\\\\\\\\\\\\\\\\\\\\\
g \\\\\\\\\\\\\

L
\\“('\f\“\\\\\\\\\\\\\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position of each component]

Install the included components as shown below.

b @
@ . ::\ -l@
- D

<Positioning and torque specs. of the included components>

SILENCER BAND

FLANGE BOLT M8*P1.25 25mm

SILENCER BAND RUBBER ®152

®|MAIN PIPE A ©[CLAMP BAND 79-85 [25.0N.m(2.55kgf-m)]
@|MAIN PIPE B SPRING

®[MAIN PIPE C FLANGE BOLT M10*P1.25 35mm
@|SILENCER FLANGE NUT M10 [34.3~39.2N.m(3.5~4.0kgf-m)]
®

®

FLANGE NUT M8 [19.6~28.4N.m(2.0~2.9kgf-m)]

GASKET 763-2-105
% Use the gasket inlcuded in the kit 635-2-99

A/F SENSOR PLUG [40.0~50.0N.m(4.1~5.7kgf-m)]

COPPER WASHER M18-1.0

BB|I8(|I6®|®|®[E]|®

4 to connect the Tomei exhaust to the SOUND REDUCER ver.2 ®115
OEM downpipe. BUTTON BOLT M6*P1.0
GASKET 80-2-105 FLANGE NUT M6[7.8~11.8N.m(0.8~1.2kgf-m)]

X Apply the Bolt Smooth Paste (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

[INSTALLATION PROCESS]

1. Test fit MAINPIPE A (®©, above) using M10 FLANGE BOLT (@, above) and
M10 FLANGE NUT (@, above). At this time, make sure the pipe stopper is facing upwards.

% Use attached gasket (@, above).

2. Put a clamp band on MAINPIPE B (@, above) and then slide it into MAINPIPE A (@, above).
Make the sure the spring hook mounts are parallel with eachother.

At this time, install the exhaust hangers.




3. Pass MAINPIPE C (®, previous page) through the rear axle and connect it to MAINPIPE B.
Fasten MAINPIPE B and MAINPIPE C together using M10 FLANGE BOLT (@, previous page)
and M10 FLANGE NUT (@, previous page).

% Use gasket (®, previous page).

4. Put the SILENCER (®, previous page) through the CLAMP BAND (®, previous page) and then insert it
into MAINPIPE C. Make sure the spring hooks are parallel with eachother.

A Please install the silencer so the pressmark is facing downward.

5. Install the SILENCER BAND RUBBER (® , previous page) onto the SILENCER BAND (®, previous page)
and attach it to the exhaust hanger and the silencer. Use caution while attaching the band
onto the silencer and hanger to avoid scratching silencer.
% Use FLANGE BOLT M8 (@, previous page) and FLANGE NUT (@, previous page).

6. Please torque the bolts in order from front to back. Pay close attention to the exhaust while torquing
the bolts to insure there are no unnecessary gaps between exhaust parts.

Torque Specs  FLANGE NUT M10 (@, revious page) [34.3~39.2N.m(3.5~4.0kgf-m)]
CLAMP BAND (@, revious page) [25.0N.m(2.55kgf-m)]
FLANGE NUT M8 (@, revious page) [19.6~28.4N.m(2.0~2.9kgf-m)]

7. Attach the SPRINGS (@, previous page) onto MAIN PIPE and the SILENCER.

/\ cauTion

m Ensure sufficient clearance and correct fitment has been achieved before completely
tightening down the fastenings. In some cases, there may be insufficient clearance due to
minor differences between individual vehicles. In such a case, loosen the fastenings and
adjust the positioninguntil sufficient clearance is achieved before retightening the fastenings
again.

m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

8. Install A/F SENSOR PLUG (®, above) onto MAINPIPE A.
% Use COPPER WASHER (@), previous page).

Torque specs  [40.0~50.0N.m(4.1~5.7kgf-m)]



9. Install SOUND REDUCER (@, previous page) as needed.

/A warNING

% Use BUTTON BOLT M6 (@, previous page) and
FLANGE NUT M6 (®, previous page).

<TORQUE SPECS>

Button Bolt M6 [{7.8~11.8N.m(0.8~1.2kgf-m)]

Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

Only install/uninstall the SOUND REDUCER when the exhaust is cold.

10. Re-connect the negative battery terminal.

4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.

2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

/A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
Ensure all exhaust related components have cooled before attempting any repairs.

Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

/A caution

Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.



i TrorneEs

The Engine Specialist

27 Rancho Cir
Lake Forest, CA 92630 USA

TEL : +1-949-855-6577
http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

20




